
120

Parts listStep 1 Step 2

IMPORTANT 
Please read the entire manual 
before using or installing this 

trolley.

CAUTION
Place the trolley on a blanket 

or the carton box it was 
delivered in to avoid 

scratching the frame when 
assembling it.

D
E

D

H
G

I

B

A
C

J

Assembly instruction for 30069

Only turn screws twice until all parts are put 
together, then thighten all screws.

1 x A 1X C1 X B 2X D 1 X E 8X G
MMM666 8X H

M6*20
4X I
M6*25

4X J
M6*15

2 X F
1 X O
4.0

1 XP
6.0

2X K 2X M
 M8 M8*50

2X N
M10



120

Parts listStep 3 

IMPORTANT 
Please read the entire manual 
before using or installing this 

trolley.

CAUTION
Place the trolley on a blanket 

or the carton box it was 
delivered in to avoid 

scratching the frame when 
assembling it.

Assembly instruction for 30069

K

1 x A 1X C1 X B 2X D 1 X E 8X G
M6 8X H

M6*20
4X I
M6*25

4X J
M6*15

2 X F
1 X O
4.0

1 XP
6.0

2X K 2X M
M8*50M6M6  M8

2X N
M10

N
MF

K
N

M


	空白页面



